

TEST REPORT

Test Report No.BD/T(F)/23/022981

Dated 2023-08-23



Bangladesh



TEST REPORT



Test Report No.BD/T(F)/23/022981
Dated 2023-08-23

Applicant : ELEGANT FASHION CLUB
House-40,2nd Floor, Road-3, Block-D,Mohanagar Project,
RampuraDhaka-Bangladesh

Attention : Mr Hasan,

Test sample : Received on 2023-08-20 10:26 am

Test period : 2023-08-21 to 2023-08-23

Sample description : Sample A:One (01) Meter Knitted Fabric in Color : Maroon

Fiber Content : 100% Cotton

Product type/End Use : Mens Polo Shirt

Style : EFCEX23001, EFCEX23002, EFCEX23003

Season : AW23

Country of Origin : Bangladesh

Care label provided : 
Inside Out Washing And Ironing
Wash With A Like Colors
Pull Into Shape After Washing

Agency : Not applicable

Agency contact person : Not applicable

Name of buyer/ destination : ELEGANT FASHION CLUB

Note : The submitted Samples were not drawn by laboratory.

Unless otherwise agreed upon, PASS or FAIL verdicts are given based on the measured values without any considerations of measurement uncertainties. Every test method has a measurement uncertainty which has been evaluated by the laboratory and are available on request. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as PASS nor as FAIL

1. The testing conditions are followed as per the reported test standard. For additional test conditions, apart from the reported test conditions, the laboratory can be contacted for details.
2. The laboratory will retain the sample(s) for 45 days except for the mandatory retention period specified by the Regulatory Bodies and unless otherwise specified by the client.

By accepting this document the customer hereby agrees and accepts the 'Terms & Conditions' and the relevant 'Testing & Certification Regulations' of TÜV SÜD South Asia Pvt. Ltd. which are available at Company's website at the link -<https://www.tuvsud.com/en-in/terms-and-conditions>

Note: The test report is electronically generated. Hence original signature is not required.

Note : (1) The results relate only to the items tested, (2) The test report shall not be reproduced except in full without the written approval of the laboratory, (3) Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4. (4) The correctness of the information related to sample(s) in the Test Request Form/Customer letterhead/Email is the customer's responsibility. The laboratory reports the said information in the test report and is not liable for the same.

Laboratory:
TÜV SÜD Bangladesh Pvt. Ltd.
Update Tower, Level 7 & 8,
01 Shahjalal avenue, Sector 6,
Uttara Model town.,Dhaka1230

Phone :+ 88 02 58954115, 58954120
Fax :+ 88 02 58956724
E-Mail :Nazrul.Islam@tuvsud.com
Url :www.tuv-sud.com.bd
Control No. :25601240.200823.087

Regd. Office :
TÜV SÜD Bangladesh Pvt. Ltd., Level
7&8, Update Towers, No.1, Shahjalal
Avenue, Uttara Model Town, Sector 6,
Dhaka 1230

TUV®

TEST REPORT

Test Report No.BD/T(F)/23/022981

Dated 2023-08-23



Bangladesh

Result summary / Conclusion :

| <u>Test</u> | <u>A</u> |
|----------------------------------|--------------|
| Colorfastness To Washing | Refer Result |
| Dimensional Stability To Washing | Refer Result |

Authorised By

Md Badruzzaman
(Authorised Signatory)

Please contact :

For any technical issues : Abdul Alim at Abdul.Alim@tuvsud.com

For any complaint : Md Kamruzzaman . at kamruz.zaman@tuvsud.com.



TEST REPORT



Bangladesh

Test Report No.BD/T(F)/23/022981

Dated 2023-08-23

Test Result

1.0 Colorfastness To Washing

ISO 105 C06 : 2010, A2S single test, 30 minutes mechanical wash at 40°C. in 0.4% ECE(B) reference detergent and 0.1% sodium perborate solution with 10 steel balls

| | | Results |
|----------|----------------|-----------------|
| Sample A | Color Change | - 4 - 5 |
| | Color Staining | Acetate 4 - 5 |
| | Color Staining | Cotton 4 - 5 |
| | Color Staining | Nylon 4 - 5 |
| | Color Staining | Polyester 4 - 5 |
| | Color Staining | Acrylic 4 - 5 |
| | Color Staining | Wool 4 - 5 |

Customer's
Specification

2.0 Dimensional Stability To Washing

ISO 6330 : 2021 / ISO 5077: 2007 / ISO 3759: 2011, Wash inside out, wascator-front loading horizontal rotating drum type, test program no. 4N, at 40°C with 2 kg load, in 0.077% ECE (A) reference detergent, 0.003% bleaching activator (TAED) and 0.02% sodium perborate solution, followed by flat dry

| | | After 1st Wash (%) |
|----------|--------|--------------------|
| Sample A | Length | 0.7 |
| | Width | -3.8 |

Customer's
Specification

Grey scales for staining and color change had been used for Grading
Notes on Colour change & Staining Grade

- Grade 5 = Equal
- Grade 4 = Slight Change & Staining
- Grade 3 = Noticeable Change & Staining
- Grade 2 = Considerable Change & Staining
- Grade 1 = Much Change & Staining

- End of Test report-